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NORMAL STRESS, T/SQ FT X i
01
L SPECIMEN NO. o1 A2 o3 + 4
- WATER CONTENT, % 427 | 429 | 420 | 389
N 2| DRY DENSITY, PCF 760 | 757 | 770 | 803
- E
E - Z | SATURATION, % 946 | 945 | 954 | 956
g 1.0 N VOID RATIO 1.219 | 1.226 |1.189 |1.099
~ - WATER CONTENT, %
L_%J - § DRY DENSITY, PCF
- [72]
g - boooto | w SATURATION, %
o - p S | VOID RATIO
— .5 v > > ey '
b [es]
2 s BACK PRESSURE, TSF
o [o——¢ CHAMBER PRESSURE, TSF 50 150 | 300 | .50
MAX. DEV. STRESS, TSF .39 48 64 51
TIME TO FALURE, MIN. ) 16 27 22
|3 N I | P 11 STRAINRATE|NCR.,Z 7 5
) 5 10 15 20
AXIAL STRAIN, % INMAL DIAMETER, IN. 137 | 137 | 1.37 | 1.36
CONTROLLED—STRAIN TEST INMMAL HEIGHT, IN. 300 | 300 | 300 | 3.00
DESCRIPTION. OF SPECIMENS: CLAY (CH), GRAY
L 76 PL 21 Pl 55 | GS 270 (ESTIMATED) | UNDISTURBED ~ SPECIMEN | Q TEST
REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO. 4 BYSU SAMPLE NO. 2B
DEPTH/ELEV  5.0/+6.7 TECH. JH
LABORATORY USAE WES — STF/GL | DATE 19 JUL 94
TRIAXIAL COMPRESSION TEST REPORT
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NORMAL STRESS, T/5Q FT
X =//6
[ SPECIMEN NO. o1 a2 ©3 4
- WATER CONTENT, % 352 | 352 | 354 [35,27
" 2 | DRY DENSITY, PCF 866 | 875 | 867 |[y¢.53
£ [ Z | SATURATION, % 100+ | 100+ | 100+ | , , 7
g 10 | VOID RATIO 046 |.927 [.945
=~ - WATER CONTENT, %
a - y.s § DRY DENSITY, PCF
£ - oy | SATURATION, %
— [14
S - S [ vOID RATIO
= .5 o]
é - ® | BACK PRESSURE, TSF
= - CHAMBER PRESSURE, TSF 50 150 | 3.00
MAX. DEV. STRESS, TSF .97 94 93 |.35
TIME TO FALURE, MIN. 24 33 34
1 111 t 1 11311t ] N 'NCR.,%
) 5 10 15 20| STRAN RATE I
AXIAL STRAN, % INTIAL DIAMETER, IN. 135 | 1.33 | 1.34
CONTROLLED—STRAIN TEST INTAL HEIGHT, IN. 300 | 300 | 300
DESCRIPTION OF SPECIMENS: CLAY (CL), GRAY
L [ P [ P [ GS 2.70 (ESTIMATED) {unoisTureeD  sPECMEN | Q TEST
REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO. 4 BYSU SAMPLE NO. 8C
DEPTH/ELEV  28.7/-17.0 TECH. JH
LABORATORY USAE WES — STF/GL| DATE 19 JUL 94

TRIAXIAL COMPRESSION TEST REPORT
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NORMAL STRESS, T/5Q FT
s (=12
Tk SPECIMEN NO. ol a2 3 + 4
- WATER CONTENT, % 450 | 411 | 403 | 419 Jyoo
n g DRY DENSITY, PCF 756 | 796 | 804 | 790 [77.¢
e N Z | SATURATION, % 988 | 993 | 994 | 99.7 [79.%2
g 1.0 o VOID RATIO 1229 [1.117 | 1008 [1.134
-~ - o—o—¢ WATER CONTENT, %
v o —aA—4 g
b, o | »—+—T DRY DENSITY, PCF
s N 7
& L[/ peor—T" 1 1 | SATURATION, %
[¢'d
% K 8 VOID RATIO
= .5 L
é ® | BACK PRESSURE, TSF
o CHAMBER PRESSURE, TSF 50 150 | 300 | 50
MAX. DEV. STRESS, TSF 66 97 a5 79 .8«
TIME TO FALURE, MIN. 7 18 15 15
J 100 I | 1111 | A | 11 it
0 s . TS 20| STRAN RATE INCR., % 9 5 5
AXIAL STRAN, % INITAL DIAMETER, IN. 136 | 137 | 137 | 1.36
CONTROLLED—STRAIN TEST INTAL HEIGHT, IN. 300 | 300 | 300 | 3.00

DESCRIPTION OF SPECIMENS:

CLAY (CH), GRAY

w53 [pL 21 [P 32

[ Gs 270 (estmaten) | uNDISTURBED

SPECMEN | Q TEST

REMARKS:

PROJECT  INTRACOASTAL WATERWAY LOCKS, LA

BAYOU SORREL LOCK

BORING NO. 4 BYSU

SAMPLE NO.

9C

DEPTH/ELEV  32.5/-20.8

TECH. JH

LABORATORY USAE WES — STF/GL

DATE 20 JWL 94

TRIAXIAL COMPRESSION TEST REPORT
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NORMAL STRESS, T/5Q FT
15 X =/08
=B SPECIMEN NO. o1 a2 | o3 4
- WATER CONTENT, % 479 | s30 | 501 [s50.23
- 2 | DRY DENSITY, PCF 737 | 695 | 717 |7/ 22
£ n Z | SATURATION, % 100+ | 100+ | 100+ | /p 0
g 10 | VOID RATIO 1.286 |1.425 | 1350
= - WATER CONTENT, %
a o § DRY DENSITY, PCF
£ - 2| SATURATION, %
g . F Al .o é VOID RATIO
é K @ | BACK PRESSURE, TSF
& CHAMBER PRESSURE, TSF 50 150 | 3.00
E MAX. DEV. STRESS, TSF .79 67 66 |7/
TIME TO FALURE, MIN. 8 15 14
EEBES ISR EENEEEENE STRAIN RATE INCR., % 6 3
0 - 5 10 15 20
AXIAL STRAIN, % INTIAL DIAMETER, IN. 136 | 1.36 | 1.36
CONTROLLED-STRAN TEST INTAL HEIGHT, IN. 300 | 300 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY
w e |r 20 [P a6 | 6s 270 (esTmatED)  [unDISTURBED  SPECMEN | Q TEST

REMARKS:

PROJECT  INTRACOASTAL WATERWAY LOCKS, LA

BAYOU SORREL LOCK

BORING NO. 4 BYSu

SAMPLE NO.

108

DEPTH/BLEV  36.0/-24.3

TJECH. JH

LABORATORY USAE WES — STF/GL

DATE 20 JUL 94

TRIAXIAL. COMPRESSION TEST REPORT
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NORMAL STRESS, T/SQ FT
- Y= o7
L SPECIMEN NO. o1 a?2 ®3 4
- WATER CONTENT, % 50.5 51.5 528 |5/ 40
g DRY DENSIY, PCF 712 70.8 69.7 |74.57
E Z | SATURATION, % 99.5 100+ | 100+ |92 52
g 10 VOID RATIO 1368 | 1.380 | 1.418
~ WATER CONTENT, %
ﬁ ;v DRY DENSITY, PCF
£ U1 sAturaTION, %
[id
x S| voID RATIO
= .5 wl
é ® | BACK PRESSURE, TSF
o CHAMBER PRESSURE, TSF 50 1.50 3.00
1 MAX. DEV. STRESS, TSF 90 1.00 85 {,75
K TIME TO FALURE, MIN. | 22 22
-llll RN EEEEN] 1111 STRNNRATENCR.% 6
0 5 10 15 20 :
AXIAL STRAIN, % INMAL DIAMETER, IN. 1.36 1.36 1.36
CONTROLLED—-STRAIN TEST INMAL HEIGHT, IN. 3.00 3.00 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH). GRAY

w 78 |r 22 [P 56 |GS 270 (ESTMATED)  |UNDISTURBED  SPECIMEN | Q TEST

REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA

BAYOU SORREL LOCK

BORING NO. 4 BYSU SAMPLE NO. 158

DEPTH/BLEV  55.9/-44.2 TECH. JH

LABORATORY USAE WES — STF/GL | DATE 21 JUL 94

TRIAXIAL. COMPRESSION TEST REPORT
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0 20 40 6.0 8.0 10.0 12.0
NORMAL STRESS, T/5Q FT
15 = [02
C SPECIMEN NO. o1 | a2 |e3 4
- WATER CONTENT, % 504 | 572 | 593 5842
5 2 | DRY DENSITY, PCF 634 | 650 | 637 |gz4.,2
E C Z | SATURATION, % 967 | 96.9 | 974 |50
g 10 VOID RATIO 1658 | 1505 |1.645
- - WATER CONTENT, %
g‘ -/ ;3: DRY DENSITY, PCF
& - ; o] SATURATION, %
« - ¢ S [von raTO
% > & | BACK PRESSURE, TSF
= CHAMBER PRESSURE, TSF 50 150 | 3.00
MAX. DEV. STRESS, TSF 68 83 | 75 |.7s
TIME TO FALURE, MIN. 10 12 21
011115'lll16lll1§lllzo STRNNRATEINCR.,% 6 8
| AXIAL STRAN, % INTIAL DIAMETER, IN. 136 | 1.36 | 1.36
CONTROLLED—STRAIN TEST INMAL HEIGHT, IN. 300 | 3.00 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY: SLT SEAMS
L 94 PL 24 Pl 70 | GS 270 (ESTIMATED) | unDisTURBED ~ SPECIMEN | Q TEST
REMARKS: PROVECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO. 4 BYSU SAMPLE NO. 188
DEPTH/ELEV  67.9/-56.2 TECH. JH
LABORATORY USAE WES — STF/GL | DATE 21 JUL 94
TRIAXIAL COMPRESSION TEST REPORT
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) 2.0 4.0 6.0 8.0 10.0 12.0
NORMAL STRESS, T/SQ FT
s = /03
~F SPECIMEN NO. o1 a2 °3 4
- WATER CONTENT, % 59.3 | 598 | 602 <. 27
- ’”\ < | DRY DENSITY, PCF 646 | 644 | 642 Ly oo
- =
E :/ b\ Z | SATURATION, % 99.7 | 99.8 | 100+ |5 o
g 10 VOID RATIO 1.607 | 1.619 | 1.624
- w%/ \ WATER CONTENT, %
L%u y R o g DRY DENSMY, PCF
£ ; \e\ \'; 2| saTuRATION, %
3 [o 4
g 5 { e g VOID RATIO
é : @ | BACK PRESSURE, TSF
o i CHAMBER PRESSURE, TSF 50 150 | 3.00
- MAX. DEV. STRESS, TSF 112 | 118 | 128 |7, /9
N TIME TO FALURE, MIN. 6 15 12
FEEEE NN EEE NN AEEN STRAIN RATE INCR., % 5
0 5 10 15 20
AXIAL STRAN, % INMAL DIAMETER, IN. 136 | 1.36 | 1.36
CONTROLLED-STRAN TEST INTIAL HEIGHT, IN. 300 | 300 | 3.00
DESCRIFTION OF SPECIMENS: CLAY (CH), GRAY; ORGANIC MATERIAL
W 104 |PL 25 [P 79 | GS 270 (ESTMATED) | unDisTURBED  sPECIMEN | Q TEST
REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO. 4 BYSU SAMPLE NO.  19B
DEPTH/ELEV  72.0/-60.3 TECH. JH
LABORATORY USAE WES — STF/GL | DATE 22 JWL 94
TRIAXIAL COMPRESSION TEST REPORT
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NORMAL STRESS, T/SQ FT
15 =/82
2L SPECIMEN NO. o1 a2 | o3 4
- WATER CONTENT, % 61.0 | 621 | 582 |gs¢3
" | DRY DENSIY, PCF 629 | 622 | 650 | 337
- E
E N Z | SATURATION, % 979 | 980 | 986 |54 .7
‘g 10 F VOID RATIO 1.681 | 1.710 | 1.585
= - WATER CONTENT, %
a ’ § DRY DENSITY, PCF
I »
] SATURATION, %
g 14 \\1& &
x ! S| VOID RATIO
= .5 LJ
< i @ | BACK PRESSURE, TSF
a i CHAMBER PRESSURE, TSF 50 150 | 3.00
i MAX. DEV. STRESS, TSF 1.00 | 1.04 | 147 |/ 2
- TIME TO FALURE, MIN. 5 10 13
Cicaad v davr g baaag STRAIN RATE INCR.. % 5 4
0 5 10 15 20
AXIA. STRAN, % INTIAL DIAMETER, iN. 1.36 | 1.36 | 1.36
CONTROLLED—STRAIN TEST INTAL HEIGHT, IN. 300 | 300 | 300
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY; ORGANIC MATERIAL
lL 101 [PL 25 [P 76 |GS 270 (ESTIMATED) | UNDISTURBED ~ SPECIMEN | Q TEST

REMARKS:

PROJECT INTRACOASTAL WATERWAY LOCKS, LA

BAYOU SORREL LOCK

BORING NO. 4 BYsu

SAMPLE NO.

208

DEPTH/ELEV  76.0/-64.3

TECH. JH

DATE 22 JUL 94

LABORATORY USAE WES — STF/GL

TRIAXIAL COMPRESSION TEST REPORT
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0 2.0 40 6.0 8.0 10.0 12.0
NORMAL STRESS, T/5Q FT
. y=111
< F SPECIMEN NO. o1 a2 | o3 4
- WATER CONTENT, % 414 | 402 | 392 |y 07
A con o ;
5 = | DRY DENSITY, PCF 783 | 795 | 80.4 |75 47
= > —_— P
= N [5\ Z | SATURATION, % 970 | 969 | 966 |5.573
g 10 | N VOID RATIO 1.152 |1.120 | 1.0986
a - \b\ WATER CONTENT, %
a LN § DRY DENSITY, PCF
& )| SATURATION, %
a
x S| voID RATIO
= .5 L
é @} BACK PRESSURE, TSF
& CHAMBER PRESSURE, TSF 50 150 | 3.00
MAX. DEV. STRESS, TSF 101 | 115 | 131 |/ 5
TIME TO FALURE, MIN. 6 18 21
pra g brrr s by a by N . 6
o 5 TR 7o |_STRAN RATE INCR., % 5
AXIAL STRAIN, % INTAL DIAMETER, IN. 136 | 1.36 | 1.37
CONTROLLED—STRAIN TEST INTIAL HEIGHT, IN. 300 | 300 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY
T PL 19 [P 45 [ GS 270 (ESTIMATED) | UNDISTURBED ~ SPECMEN | Q TEST
REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO. 4 BYSU SAMPLE NO.  21B
DEPTH/ELEV ~ 80.0/—68.3 TECH. JH
LABORATORY USAE WES — STF/GL | DATE 25 JWL 94
TRIAXIAL. COMPRESSION TEST REPORT




DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY; SLICKENSIDED

L 91 |PL 25 TPI 66 | GS 2.70 (ESTIMATED) | unpisTURBE

D - SPECIMEN IQTEST

REMARKS: PROJECT INTRACOASTAL. WATERWAY LOCKS, LA

BAYOU SORREL LOCK

BORING NO. 4 BYSU

SAMPLE NO.

248

e DEPTH/ELEV ~ 92.0/-80.3

TECH. JH

LABORATORY USAE WES — STF/GL

DATE 26 JUL 84

TRIAXIAL COMPRESSION TEST REPORT
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0 2.0 4.0 6.0 8.0 10.0 12.0
NORMAL STRESS, T/5Q FT
. , d=1s6
: SPECIMEN NO. o1 a2 o3 +4
- WATER CONTENT, % 521 | 534 | 533 | 512 [$4.5C
A% g DRY DENSMY, PCF 700 | 692 | 691 | 703 |29.45
- - \ Z | SATURATION, % 99.8 100+ | 100+ | 989 [|99.47
g 10 | N VOID RATIO 1.409 |1.435 |1.439 |1.397
b - ey WATER CONTENT, %
. o
a - § DRY DENSITY, PCF
£ o | saTuRATION, %
(14
& S| VOID RATIO
= .5 ol
% © | BACK PRESSURE, TSF
o CHAMBER PRESSURE, TSF 50 150 | 300 | 50
MAX. DEV. STRESS, TSF 92 126 | 1.14 | 1.07 |/.09
i TIME TO FALURE, MIN. 6 22 13 21
FERNEEEESEEEENE NN STRAIN RATE INCR., % 4
) 5 10 15 20
AXIAL STRAN, % INMAL DIAMETER, IN. 1.37 | 1.36 | 1.36 | 1.36
CONTROLLED—STRAIN TEST INMAL HEIGHT, IN. 300 | 300 | 300 | 3.00
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0 5.0 10.0 15.0 20.0 250 30.0
NORMAL STRESS, T/SQ FT
30 d=109
I SPECIMEN NO. : o1 a2 o3 + 4
- WATER CONTENT, % 492 | 494 | 473 | 475 Wi
- 2| DRY DENSITY, PCF 725 | 727 | 741 | 743 3.y
x E
& N Z | SATURATION, % 100+ | 100+ | 100+ | 100+ |1y,
g 20 VOID RATIO 1325 |1.318 [ 1274 | 1.268
o - /\ WATER CONTENT, %
a 0 .gv DRY DENSITY, PCF
& - \NN 8 SATURATION, %
[1
g N f S [ voID RATIO
<z 10 Na B | BACK PRESSURE, TSF
o CHAMBER PRESSURE, TSF 50 150 | 300 | 50
MAX. DEV. STRESS, TSF 130 | 1.34 | 182 | 1.10 |/.is
TIME TO FALURE, MIN. 5 12 15 12
1141 111 1 3111 L 111
0 s 0 1ot | STRAIN RATE INCR., % 5 5
AXIAL STRAN, % INTIAL DIAMETER, IN. 136 | 1.36 | 1.36 | 1.36
CONTROLLED—STRAN TEST INIAL HEIGHT, IN. 300 | 300 | 300 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), BROWN; SLICKENSIDED
L 90 [P 25 PI_65 |GS 270 (ESTIMATED) | UNDISTURBED  SPECIMEN | Q TEST-
REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO. 4 BYSU SAMPLE NO.  26C
DEPTH/ELEV  100.7/-89.0 TECH. JH
LABORATORY USAE WES — STF/GL | DATE 26 JUL 94

TRIAXIAL COMPRESSION TEST REPORT
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0 2.0 40 6.0 8.0 10.0 12.0
NORMAL STRESS, T/SQ FT
'5 d=108
: - SPECIMEN NO. o1 a2 o3 4
- WATER CONTENT, % 46.1 | 477 | 469 |yz.90
- 2| DRY DENSITY, PCF 735 | 732 | 733 |+3.23
- =
- s Z | SATURATION, % 963 | 989 | 975 2757
g 10 | VOID RATIO 1.294 | 1.302 | 1.299
= - WATER CONTENT, %
a " ; DRY DENSITY, PCF
& - 21 sATURATION, %
o
x S| voip RATIO
= ) 7 4 .
< = BACK PRESSURE, TSF
a CHAMBER PRESSURE, TSF 50 150 | 3.00
MAX. DEV. STRESS, TSF 58 48 65 |, <~
TIME TO FALURE, MIN. 8 18 13
i1 3 1 | | 1 1t} |8 B | TRAIN RA INCR.,Z
0 5 10 15 20[°> T
AXIAL STRAIN, % INITIAL DIAMETER, IN. 137 | 136 | 1.37
CONTROLLED-STRAN TEST INTAL HEIGHT, IN. 300 | 300 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY
L 92 PL 24 [P 68 |GS 270 (ESTMATED) | UNDISTURBED  SPECMEN | Q TEST
REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO. 5 BYSU SAMPLE NO.  3C
DEPTH/BLEY 90 £ 7 5 TECH. JH
LABORATORY USAE WES — STF/GL | DATE 27 JWL 94

TRIAXIAL COMPRESSION TEST REPORT
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0 2.0 4.0 6.0 8.0 10.0 12.0
NORMAL STRESS, T/SQ FT
1.5 :11 <
: SPECIMEN NO. o1 A2 3 4
- WATER CONTENT, % 405 | 372 | 395 |[z5.7
A 2| DRY DENSITY, PCF 795 | 829 | 798 |v:.73
= :
= - Z | SATURATION, % 977 | 972 | 959 |[7:.23
g 1.0 N VOID RATIO 1121 }1.034 |1.113
~ - //‘r';ﬁm WATER CONTENT, %
a - /'/ » 3 DRY DENSITY, PCF
L (S @ (3/:’
& N 1| SATURATION, %
[
o2 S| voID RATIO
= .5 oJ
§ @ | BACK PRESSURE, TSF
o CHAMBER PRESSURE, TSF 50 150 | 3.00
MAX. DEV. STRESS, TSF 72 .95 87 |28
TIME TO FALURE, MIN. 11 25 26
it 111 Lit)biir i1 1 TRNNRATE‘NCR,,% 7
0 5 10 15 20>
AXIAL STRAN, % INTIAL DIAMETER, IN. 136 | 1.36 | 1.36
CONTROLLED—STRAIN TEST INTIAL HEIGHT, IN. 300 | 300 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY; SLICKENSIDED
w 73 PL 18 PI 55 ] GS 2.70 (ESTIMATED) UNDISTURBED  SPECIMEN ] Q TEST
REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK ,
BORING NO. 5 BYsu SAMPLE NO. 5B
DEPTH/ELEV  165/~§,4 | TECH. H
LABORATORY USAE WES — STF/GL | DATE 29 JUL 94
TRIAXIAL COMPRESSION TEST REPORT
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0 2.0 4.0 6.0 8.0 10.0 120
NORMAL STRESS, T/SQ FT
- =//2
- SPECIMEN NO. o1 | a2 |[e3 4
- WATER CONTENT, % 410 [ 461 | 418 |- =7
" 2 | DRY DENSITY, PCF 803 | 754 | 792 |~s..
= [ = PR
E N Z | SATURATION, % 100+ | 100+ | 100+ |/ .-
‘g 10 VOID RATIO 1.099 [1.244 [1.129
~ - WATER CONTENT, %
a s § DRY DENSITY, PCF
£ n /*“‘*Hﬂ, oy | SATURATION, %
= o
a - o—of, o O | VoD RATIO
S 5 o] NEDE b-an o ¢ &5
2 - @ | BACK PRESSURE, TSF
o - CHAMBER PRESSURE, TSF 50 150 | 3.00
MAX. DEV. STRESS, TSF 58 | 50 | 69 | ==
TIME TO FALURE, MIN. 11 15 15
1 1§} 1111 1 1t 1 I | STRNNRATEINCR-,% 1 7
0 5 10 15 20 i’

AXIAL STRAIN, % INTAL DIAMETER, IN. 135 | 1.35 | 1.36
CONTROLLED—STRAN TEST INTAL HEIGHT, IN. 300 | 300 | 300
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY; SLT SEAMS
LL PL Pl | 6s 270 (estmateD) [ unDisTURBED  sPECMEN | Q TEST
REMARKS: PROVECT  INTRACOASTAL WATERWAY LOCKS, LA

BAYOU SORREL LOCK
BORING NO. 5 BYSU SAMPLE NO.  8C
DEPTH/ELEV 290 /= 2/ | TECH. H
LABORATORY USAE WES — STF/GL | DATE 29 JUL 94
TRIAXIAL COMPRESSION TEST REPORT
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NORMAL STRESS, T/SQ FT
s ¢ =112
- SPECIMEN NO. o1 | a2 | o3 4
- WATER CONTENT, % 466 | 458 | 400 |4y 57
N 2 | DRY DENSITY, PCF 753 | 758 | 808 [+7 20
c o Z | SATURATION, % 100+ | 100+ | 995 [, »
g 10 VOID RATIO 1.240 [1.225 |1.086
- - WATER CONTENT, %
a - § DRY DENSITY, PCF
£ - :ﬁ/\:m’ o | saTuRATION, %
- ac
x - | S| voID RATIO
g 0 oo | & | BACK PRESSURE, TSF
a \O—‘ﬁ\o ’
a CHAMBER PRESSURE, TSF 50 150 | 3.00
MAX. DEV. STRESS, TSF 47 58 | 66 [.57
TIME TO FALURE, MIN. 10 18 26
11 ] ) I T I T O O O STRAIN N., 7 7
0 5 10 15 20 RATE INCR., %

AXIAL STRAIN, % INTIAL DIAMETER, IN. 136 | 1.36 | 1.36
CONTROLLED-STRAN TEST INTIAL HEIGHT, IN. 300 | 300 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY; ORGANIC MATERIAL
uw s |21 [P 38 GS 2.70 (ESTIMATED) UNDISTURBED  SPECIMEN Q TEST
REMARKS: PROVECT  INTRACOASTAL WATERWAY LOCKS, LA

BAYOU SORREL LOCK
BORING NO. 5 BYSU SAMPLE NO.  10B
DEPTH/BLEY  360/=28.,0 | TECH. W
LABORATORY USAE WES — STF/GL | DATE 02 AUG 94
TRIAXIAL COMPRESSION TEST REPORT




